
REPAIR SHEET 
BRAND 

RYOBI
DESCRIPTION

Bench GrinderMODEL  NO.

BG612G

TTI CONSUMER POWER TOOLS, INC.
P.O. Box 1288, Anderson, SC 29622      1-800-525-2579      www.ryobitools.com 	 5-2-25 (Rev:05)

The model number and manufacturing location will be found on a label attached to the product. Always mention this information in all communications regarding this product and when ordering parts.



43

11

17

19
19

44
43

45

211

2 4

5

12

13 14

16 28

28
8

7

33

37

37
36 34

31 32

38
39

40

41

35

15

3

4

6

9

10 10

8

28

41
20

23

22

1

4

4

21

9

17

6
24

43

45

1225

14

26

30

18

43

42
19

29

44

14

16
27

14

BG612G

2



KEY 
NO.

IF UNIT IS  
MADE IN CN,  

ORDER PART NO.

IF UNIT IS  
MADE IN TH,  

ORDER PART NO.
DESCRIPTION QTY.

1 089150114014 089240089009 Screw (M5 x 42 mm) 6

2 089055009004 089240089008 Left Wheel Cover 1

3 089150100051 089240089007 Hex Nut (Left Hand M12) 1

4 089150100042 089150100042 Wheel Flange 4

5 089150100043 089150100043 Wheel (#36, 150 x 20 x 12.7 mm) 1

6 089150114013 089240089703 Screw (M5 x 10 mm, Pan Hd.) 6

7 089055007042 089240089912 Spacer (Use With Optional Wire Wheel Only) 1

8 089055007007 089240089705
CN- Screw (M5 x 8 mm, Pan Hd.) 

TL- Screw w/Washer Assembly (M5 x 8 mm, 
Pan Hd.)

2

9 089150114001 089240089702 Screw (M5 x 8 mm, Philips Hd.) or 4

10 089150114021 N/A
CN- Washer (D5) 
TL - Included with Key 8

2

11 089150114005 089150114005 Eye Shield 1

12 089150114012 089240089006 Carriage Bolt (M6 x 14 mm) 2

13 089055009003 089240089005 Wheel Guard (Left) 1

14 089150112002 089240089004 Flange Hex Nut (M5) 6

15 089055007032 089055007032 Work Rest (Left) 1

16 089055009002 089240089024 Locking Knob 4

17 ** ** Batteries (AAA) 2

18 089150114009 089150114009 Magnified Eye Shield 1

19 089150114008 089240089001 Bolt (M5 x 55 mm, Hex Hd.) 2

20 089150114017 089150114017 Capacitor 1

21 089150114002 089150114002 Spark Deflector 2

22 089055009006 089240089013 Right Wheel Cover 1

23 080900061451 089240089012 Hex Nut (M12) 1

PARTS LIST

KEY 
NO.

IF UNIT IS  
MADE IN CN,  

ORDER PART NO.

IF UNIT IS  
MADE IN TH,  

ORDER PART NO.
DESCRIPTION QTY.

24 089150100050 089150100050 Wheel (#60, 150 x 20 x 12.7 mm) 1

25 089055009007 089240089014 Wheel Guard (Right) 1

26 089055007005 089055007005 Work Rest (Right) 1

27 089150100048 089150100048 Cord Clamp 1

28 089055007029 089055007029 Rubber Foot 4

29 089150100049 089240089015 Power Cord 1

30 089055009701 089055009013 Motor Assembly (Inc. Key No. 31) 1

31 089055009905 089240089901 Data Label 1

32 089150100052 089150100052 Grommet 1

33 089150114016 089150114016 Bottom Cover Base 1

34 089150100033 089240089016 Lock Washer (D4) 1

35 089055007028 089240089704 Screw (M6 x 10 mm, Pan Hd.) 2

36 089150114019 089240089706 Screw (M4 x 8 mm, Pan Hd.) 1

37 089150112003 089240089011 Flange Hex Nut (M4) 3

38 089055009008 089150114015 Base 1

39 089055009005 089055009005 Switch Plate 1

40 089150100037 089150100037 Switch 1

41 089150100017 089240089010 Screw (M4 x 8 mm, Pan Hd.) 3

42 089150114003 089240089003 Carriage Bolt (M5 x 55 mm) 2

43 089055009001 089240089023 Knob 2

44 089150114006 089240089002 Spacer 2

45 089055009702 089240089709 Led Light Assembly w/Cover 2

Not Shown:

990000664 Operator’s Manual (089240089905)

If a key number has multiple part numbers, please order the part that corresponds with the country of origin shown on the product’s data label.         CN = China         TH = Thailand

BG612G

3


